
45-0643

	 FORM NO. 3-422 (09/05/25)

youtube .com/c /a g r i fa b

Video
Instruction
Guide

Want more information or assembly tips? 

MADE IN
USA

WITH GLOBAL COMPONENTS

Customer Care
M-F 7:00 a.m. - 5:00 p.m. CST
800-448-9282
www.agri-fab.com

THANK YOU 
FOR YOUR PURCHASE!

Without your product review, we don’t exist.
If you are happy with our quality products and service, 

please take just a moment to leave positive feedback and 
a short review of our product on our website or your retailer’s website.

Not totally satis�ed?
If you have any issues, don’t hesitate to contact us.

We make mistakes sometimes, but please give us the chance
to make it right before leaving negative feedback against our product.

...................................................................................................2

ENGLISH...........................................................7

FRANÇAIS........................................................ 8

ESPAÑOL......................................................... 9

WEED ELIMINATOR



2

1

10

22

11

2

3

4

5

4

5

6

7

8

8

9

9

9

9

12

12

13

1313

14

15

16

17
18

19

19

20

21

21

23

24

25

25

26

27

28

28

28

29

30

30

31

32
33

34 35

35



3

45-0643
REF QTY PART NO DESCRIPTION

1 1 2-1221 TANK, 6 GALLON
2 1 46700 LID, TANK
3 1 2-1222BL3 FRAME, TANK MOUNT
4 2 2-1223BL3 WHEEL SUPPORT
5 2 2-1234OR1 BOOM, FORMED 24"
6 1 28617BL3 DRAWBAR
7 1 2-410 AXLE, 1/2"
8 2 41863C WHEEL & TIRE ASSY
9 4 2-1227 FELT PAD 8" X 12"

10 1 23687BL1 BRACKET, HITCH
11 1 24192BL1 BRACKET, HITCH (STRAIGHT)
12 4 44292 BOLT, HEX 5/16-18 X 2-1/2
13 8 47810 NUT, HEX 5/16-18 NYLOCK
14 4 47141 NUT, WING 1/4-20 NYLON
15 4 44950 BOLT, CARR 1/4-20 X 3/4"
16 12 43012 BOLT, HEX 1/4-20 X 3/4"
17 12 42977 WASHER, 1"
18 12 47189 NUT, HEX 1/4-20 NYLOCK

REF QTY PART NO DESCRIPTION
19 4 1540-59 WASHER, 1-1/16"
20 2 47134 PIN, HAIR COTTER
21 6 R19111116 WASHER, 11/16"
22 1 47623 PIN, HITCH 3/8" X 2-3/4"
23 1 43343 PIN, HAIR COTTER 3/32 X 2-5/16
24 1 2-523 FITTING, VALVE 3/4"
25 5 2-317 HOSE, 3/8" X 2.5"
26 4 2-1229 HOSE, 3/8" X 4-3/4"
27 2 2-339 HOSE, 3/8" X 14.5"
28 7 ST43013 TEE 3/8" BARBS
29 4 2-1226 FITTING, ELBOW 3/8" X 3/8" 
30 2 ST43684 WASHER, VINYL
31 4 43177 WASHER, LOCK 1/4"
32 1 ST43425 FITTING 1/2" MP - 3/8" BARB
33 1 2-1425 FITTING, COUPLER 3/4" 
34 4 43081 WASHER, 7/8"
35 8 43182 BOLT, HEX 5/16-18 X 3/4"
— 1 3-422 OWNERS MANUAL



4

47134

ST43684 

47189

2-523

44292

2-1425

ST43425

43343

1540-59

47623

42977

43081

43012

47141
47810

43177
2-1226 ST43013

2-339

2-1229

R19111116

49950

2-317

23687BL124192BL1

43182

A
x12

W
x2

N
x1

U
x4

X
x4

Q
x2

I
x1

J
x2

H
x1

Y
x12

O
x4

P
x5

R
x1

K
x1

V
x4

T
x6

B
x4

C
x4 D

x1

E
x8

G
x4

F
x12

L
x4

M
x7

S
x1

Z
x8

2-1221

46700

41863C

2-410

2-1222BL3

2-1227

2-1234OR1

2-1223BL3

28617BL3

AA

BB

DD

CC EE

HH GG

FF

II



5

7/16"1/2"

x2x2

DD

2

ZZ
EE

GGGG

E E

1

CC

X
J

X

3

BB

AA

Z
T

4

II

I

S

R

E

C
D

T
E

C

5



6

FF

HH

Y
F

A

6

O
L

P

M

M

8

7

N
H

P

W
K

M

Q

W

9

G

V

U

B

Make sure there is a slight curve in 
the felt after boom installation. If not 
adjust the boom height.

Assurez-vous qu’il y a une légère 
courbure dans le feutre après 
l’installation de la flèche. Si ce n'est 
pas le cas, ajustez la hauteur de la 
flèche de pulvérisation.

Asegúrese de que haya una ligera 
curva en el fieltro después de la 
instalación de la pluma. Si no es así, 
ajuste la altura de la pluma.

•	 Make sure the short end of the elbow barb fitting (L) is facing 
down.

•	 Assurez-vous que l'extrémité courte de la ferrure de coude (L) est 
orientée vers le bas.

•	 Asegúrese de que el extremo corto del ajuste de la barba del codo 
(L) está hacia abajo.



7

SAFETY
1.	 Read this owners manual and the vehicle owners manual before 

using this sprayer.
2.	 Never allow children to operate this sprayer.
3.	 Do not allow anyone to ride on or sit on this sprayer.
4.	 Keep the area clear of all persons, especially small children. 
5.	 Read the chemical label before handling or mixing chemicals.
6.	 Wear eye and hand protection and protective clothing when 

handling and applying lawn chemicals.
7.	 Liquid spray material is recommended. Sprayer does not agitate 

wettable powders.
8.	 Stop sprayer when tank is empty.

OPERATION
1.	 Attach the unit to the mower hitch.
2.	 Turn the valve on and allow the fluid to wet the felt. Note: Due to 

being gravity fed not all fittings will have equal flow.
3.	 Once felt is saturated turn the valve to just a drip.
4.	 Start operating your unit at no greater than 5 MPH. Note: May 

need to make an additional passes to distribute the chemicals 
evenly.

5.	 When done using the unit, make sure to turn off the valve.
6.	 Scan QR code below for video of the sprayer operating.

ENGLISH

ASSEMBLY
The meanings of symbols used in the illustrations are as 
follows:

Do not overtighten. Tighten now.

STORAGE
1.	 Remove the outer wing nut (G), lock washer (U), carriage bolt (B), 

and 7/8" washer (V) from the left boom assembly.
2.	 Raise up the boom assembly inwards. Reinstall hardware into the 

upper hole of the tank mount frame (EE).
3.	 Repeat steps 1 and 2 for the other side.
4.	 Store unit in a dry location away from elements.

AFTER EACH USE
1.	 Make sure you have the proper PPE on depending on the 

chemical that was sprayed.
2.	 Unscrew the 3/4" coupler fitting (H) from the valve fitting (N). Make 

sure not to lose the washer (W).
3.	 Rinse the tank with water.
4.	 Tilt the tank backwards to allow the fluid to dump out in a area you 

previously treated.
5.	 Reinstall the fittings and washer from step 2.
6.	 Rinse off the felt pads with water.



8

FONCTIONNEMENT
1.	 Attachez l'unité à l'attelage de la tondeuse.
2.	 Allumez la valve et laissez le liquide mouiller le feutre. Note: En 

raison de la gravité alimentée, tous les accessoires auront un débit 
égal.

3.	 Une fois le feutre est saturé, tournez la valve en un goutte à 
goutte.

4.	 Commencez à faire fonctionner votre unité à un maximum 
de 5 MPH. Note: Peut-être besoin de faire un laissez-passer 
supplémentaire pour distribuer les produits chimiques de manière 
uniforme.

5.	 Lorsque vous avez terminé l'unité, assurez-vous de désactiver la 
vanne.

6.	 Scannez le code QR ci-dessous pour la vidéo du pulvérisateur en 
service.

Ne serrez pas trop. Serrez maintenant.

FRANÇAIS

ASSEMBLAGE
La signification des symboles utilisés dans les illustrations est la 
suivante:

SÉCURITÉ
1.	 Lisez ce manuel du propriétaire et le manuel du propriétaire du 

véhicule avant d’utiliser ce pulvérisateur.
2.	 Ne laissez jamais les enfants utiliser ce pulvérisateur.
3.	 Ne laissez personne monter ou s’asseoir sur ce pulvérisateur.
4.	 Gardez la zone exempte de toute personne, en particulier des 

jeunes enfants.
5.	 Lisez l’étiquette du produit chimique avant de manipuler ou de 

mélanger des produits chimiques.
6.	 Portez des vêtements de protection pour les yeux et les mains 

lorsque vous manipulez et appliquez des produits chimiques pour 
la pelouse.

7.	 Un pulvérisateur liquide est recommandé. Le pulvérisateur n’agite 
pas les poudres mouillables.

8.	 Arrêtez le pulvérisateur lorsque le réservoir est vide.

ENTREPOSAGE
1.	 Retirez l’écrou papillon extérieur (G), la rondelle de blocage (U), le 

boulon de carrosserie (B) et la rondelle de 7/8 po (V) de la flèche 
gauche.

2.	 Soulevez l’ensemble de la flèche vers l’intérieur. Réinstallez 
la quincaillerie dans le trou supérieur du cadre de montage du 
réservoir (EE).

3.	 Répétez les étapes 1 et 2 pour l’autre côté.
4.	 Conserver l'unité dans un endroit sec à l'écart des éléments.

APRÈS CHAQUE UTILISATION
1.	 Assurez-vous d'avoir l'EPI approprié selon le produit chimique qui 

a été pulvérisé.
2.	 Dévissez le raccord COUPLER 3/4" (H) du robinet (N). Assurez-

vous de ne pas perdre la rondelle (W).
3.	 Rincer le réservoir avec de l'eau.
4.	 Tilt the tank backards to allow the fluid to dump out in a area you 

previously treated.
5.	 Réinstaller les raccords et la rondelle de l'étape 2.
6.	 Rincez les feutres avec de l'eau.



9

OPERACIÓN
1.	 Aplaza la unidad al enganche de segadora.
2.	 Encienda la válvula y permita que el líquido moje el fieltro. Nota: 

Debido a que la gravedad alimentada no todos los accesorios 
tendrán igual flujo.

3.	 Una vez que se siente saturado gira la válvula a sólo un goteo.
4.	 Empiece a operar su unidad a no más de 5 MPH. Nota: Puede 

que necesite hacer pases adicionales para distribuir los productos 
químicos de forma uniforme.

5.	 Cuando se haga uso de la unidad, asegúrese de apagar la válvula.
6.	 Escanear código QR abajo para el vídeo del operativo del 

pulverizador.

ESPAÑOL

ENSAMBLAJE
Los significados de los símbolos utilizados en las ilustraciones son los 
siguientes:

No apriete demasiado. Aprieta ahora.

SEGURIDAD
1.	 Lea este manual del propietario y el manual del propietario del 

vehículo antes de usar este rociador.
2.	 Nunca permita que los niños operen este rociador.
3.	 No permita que nadie se suba o se siente sobre este rociador.
4.	 Mantenga el área libre de todas las personas, especialmente de 

los niños pequeños.
5.	 Lea la etiqueta del producto químico antes de manipular o mezclar 

productos químicos.
6.	 Use protección para los ojos y las manos y ropa protectora cuando 

manipule y aplique productos químicos para el césped.
7.	 Se recomienda material de pulverización líquido. El pulverizador 

no agita los polvos mojables.
8.	 Detenga el rociador cuando el tanque esté vacío.

ALMACENAMIENTO
1.	 Retire la tuerca de mariposa exterior (G), la arandela de seguridad 

(U), el perno del carro (B) y la arandela de 7/8" (V) del conjunto de 
la pluma izquierda.

2.	 Levante el conjunto de la pluma hacia adentro. Vuelva a instalar el 
hardware en el orificio superior del marco de montaje del tanque 
(EE).

3.	 Repita los pasos 1 y 2 para el otro lado.
4.	 Almacenar unidad en una ubicación seca lejos de los elementos.

DESPUÉS DE CADA USO
1.	 Asegúrese de tener el EPP adecuado de dependiendo del 

producto químico que fue rociado.
2.	 Destornizar el ajuste de COUPLER 3/4 (H) de la válvula ajustada 

(N). Asegúrese de no perder la lavadora (W).
3.	 Enjuaga el tanque con agua.
4.	 Inclinar el tanque hacia atrás para permitir que el líquido se 

deshaga en un área que previamente trataste.
5.	 Reinstalar los accesorios y lavadoras del paso 2.
6.	 Enjuagar las almohadillas de fieltro con agua.



THIS PAGE IS INTENTIONALLY LEFT BLANK



THIS PAGE IS INTENTIONALLY LEFT BLANK



REPAIR PARTS
Agri-Fab, Inc.

809 South Hamilton
Sullivan, IL. 61951

217-728-8388
www.agri-fab.com

 the fastest way to purchase parts www.speedepart.com 

© 2025 Agri-Fab, Inc.


